Mounting arm
ID 1223636-01

ACU-RITE

Veuillez tenir compte des informations relatives a la sécurité et
au montage contenues dans la documentation de I'électronique

OGpaTMTe BHUMaHWE Ha yKasaHua no 6e3onacHocTu 1
MOHTaXy, npnBeaeHHbIe B JOKYMEeHTauun K COOTBeTCTBy}OLIJ,eVI

de Montageanleitung pl Instrukcja montazu
Beachten Sie die Informationen zur Sicherheit und zur Montage in Prosze uwzgledni¢ informacje odnosnie bezpieczenstwa oraz
der Dokumentation der jeweiligen Folge-Elektronik. dotyczgce montazu w dokumentacji odpowiedniej przynaleznej
elektroniki.
en Mounting Instructions pt Instrucoes de montagem
Please note the safety and mounting information in the Respeite as informacdes relativas a seguranca e & montagem
documentation of the respective subsequent unit. na documentacgédo de cada um dos sistemas eletronicos subse-
guentes.
fr Instructions de montage ru MHCTPYyKUMUA NO MOHTaXy

consécutive concernée.

nocnenyrou.leﬁ ANEKTPOHUKeE.

=3

<

Istruzioni di montaggio

Prestare attenzione alle informazioni sulla sicurezza e il montaggio
contenute nella documantazione dell’elettronica successiva.

N
=2

ZERA
EIEEAENERRE TR e RLEER.

[1]

S

P>

Instrucciones de montaje

Deben tenerse en cuenta las informaciones sobre seguridad
y sobre el montaje que aparezcan en la documentacién de las
respectivas electrénicas subsiguientes.

zh-tw

<

LA

FIEEHENRES FREXGPHLEZEZEE.

ik

(2]
7]

Montazni navod
Dbejte, prosim, udaji o bezpecnosti a instalaci uvedené v
dokumentaci tykajici se nasledujiciho pfistroje.

=

(o]

<

x| X
2t TRt B&F0| X|FHMO| FAIE QL ZX] X0l 2kt

>

tetE FE3HAI7| HEELIC.

dilg

H Y {45489
BEHEETFHBOZHCEHINA TV ILLE KUY
BRISEELTLEEL,

=3

r

<

Montaj Talimatlari

Litfen ilgili Gniteye ait dokiimanlardaki guivenlik ve montaj
talimatlarina dikkat edin.

(/]
<

Montageanvisning

Beakta informationen om sakerhet och montage i dokumentatio-
nen for respektive efterféljande elektronik.

=

u

<

Szerelési utmutato

Kérjlik, hogy a biztonsagi és a szerelési tudnivaldkhoz tanul-
manyozza a csatlakoztatni kivant kdvetd elektronika dokumenta-
cijat.

e

Montagehandleiding

Houd u rekening met de informatie omtrent de veiligheid en de
montage in de documentatie van de betreffende volg-elektronica.

~-*

h

AMUUENEAARS

Tssentiguanuanuiaasinauasnisniagenfoanasensnse.

Q.
[

P

Montagevejledning

Veer opmaerksom pa sikkerheds- og installationsinformationen pa
felgeelektronikken i dokumentet.

0Odnyieg EykardoTtaong

Mapakaloupe TTPooEETE TIG 0dNYieg aoPAAelag Kal
EYKOTAOTOONG OTO £VTUTIO TNG QVTIOTOIXNG OXETIKNAG MOVADAG.

=h

<

Asennusohje

Huomioi vastaavien muiden laitteiden dokumentaatiossa olevat
turvallisuutta ja asennusta koskevat tiedot.

sl =

MHCTpyKUMM 32 MOHTaX

Monsi, o6bpHeTe BHYMaHWeE Ha uHdopmMauusaTa 3a
6e30MacHOCT 1 MOHTaX B JOKYMEHTaLusATa Ha CbOoTBETHaTa
nocnefpalla enekTpoHuKa.



Specifications

& PMd<100Nm
e/

Item Description

Quantity

A Hex head screw, M8 x 70 ISO 4017

2

Holder

Countersunk screw, M4 x 10 ISO 14581

Hex nut, M8 ISO 10511

NN

Washer, 5/16 flat

Protective cap

B
Cc
D
E Mounting arm
F
G
H

Socket head cap screw, 5/16-18 x 1

Set screw 1/4-20 x 1/2

A ININ| D>

(58

Mounting bracket, side mnt

HEIDENHAIN CORPORATION

333 East State Parkway
Schaumburg, IL 60173-5337 USA
=  +1(847) 490-1191

+1 (847) 490-3931

E-Mail: info@heidenhain.com
www.heidenhain.com

1228334-90 - Ver00 - 12/2017 - HC - Printed in USA



